



## 分析报告单

a	b 9	c) d
e	[ 9	20120807
L	M 9	6NO
:	; <= 9	Q/GHKJ 71-2011
6	7 8 9	Li <sub>2</sub> CO <sub>3</sub>
6	7 ! 9	73.89
:	; >? 9	2012-08-07

检验项目	分析纯	化学纯	检验结果
! (Li <sub>2</sub> CO <sub>3</sub> )	" 97.0%	" 97.0%	99.3%
# \$(Cl)	&0.005%	&0.01%	' 0.005%
( ) * (SO <sub>4</sub> )	&0.1%	&0.2%	' 0.1%
+ ) * (NO <sub>3</sub> )	&0.005%	&0.01%	' 0.005%
, ) * (PO <sub>4</sub> )	&0.003%	&0.005%	' 0.003%
- (Ba)	&0.01%	&0.02%	' 0.01%
. (Fe)	&0.007%	&0.01%	' 0.007%
/ (Na)	&0.3%	-	' 0.3%
O(K)	&0.2%	-	' 0.2%
1 2 3 (4Pb5)	&0.002%	&0.005%	' 0.002%

JK9

@AB9 CDE

FGB9 H I

: ; B9 f gh